GO RHINO W

V3405187T Parts

PARTS INCLUDED IN THIS LIST:

@

FRONT
PASSENGER

FRONT
PASSENGER

O WOy

MIDDLE REAR
ASSENGER ) PASSENGER
/ g
=~
MIDDLE REAR
PASSENGER PASSENGER

¥

1 pair Vertex V3 Side Steps

Item |Quant. Description

1 1 Set |Front Cab Bracket

2 1 Set |Middle Cab Bracket

3 1 Set |Rear Cab Bracket

4 1 Set |Front Auxiliary Bracket

5 1 Set |Middle Auxiliary Bracket

6 1 Set |Rear Auxiliary Bracket

7 6 Pcs [5/16” Bolt Plate

8 6 Pcs [5/16” Flat Washer

9 6 Pcs [5/16” Lock Washer

10 6 Pcs [5/16” Hex Nut - 11 Ft. Lbs.
11 2 Pcs [/%” Flat Washer

12 6 Pcs [3/8” X 1”7 Carriage Bolt - 30 Ft. Lbs.
13 6 Pcs |3/8” Flat Washer

14 6 Pcs |3/8” Lock Washer

15 6 Pcs [3/8” Hex Nut - 30 Ft. Lbs.
16 12 Pcs M8 x 25 mm_Hex Bolt

17 12 Pcs |Flange nut M8

18 12 Pcs [Shim






